Bureaux réglables pour debout et assis









Debout image de bureau:

Fertect the details of the design

Limnit gwitch in the columns and different comroiner
Exchusive patent design for details

Mare converient to tear open outfit .
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Ab Series Dual-motor Three sections

2 legs / 2 motors
Super mute motor synchronization control systerm
Colours can choose Black White and silver gray
Limit Switch inside

Touch screen memory handset

Lifting range from 620mm-1270mm
Frame adjust from 1100mm-1600mm
Load capacity; 120kg / 265IBS

Full Ipad Speed: 30mm,/'s

Input Voltage : AC 90V-230V can use
Qutput Voltage : DC 24V

Duty Cycle : Max.10%

Run into obstacles will stop
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Ergo Zero Console Instruction
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Tuned eight with a socket head screw to the middle
hole location as the reference point, need adjust the
table frame length is standard, lock screw.
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1. According to the demand of the panel adjust the frame length

2Install table legs (2 PCS) and horizontal tube (2 PCS)

After horizontal pipe and adjust the longi- {
tudinal GuanPing on smooth surface, as | |
shown in figure to add two legs at the top
square tube (threaded hole alignment), then
use the M8 * 10 screw locking (6 PCS)




Put the feet fastening on the desk legs
with M8 *25 (4 PCS) screwsX

3 : Install desk feet(2pcs).

First of all, Installation controller fix with M6 * 10 screws (4 PCS) , then
put controller from one side inserted into the fixed block

4 : Installation controller



Ensure can be use after Plug in the power supply




Fixed a controller
1PCS

Part drawing
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M6X10 4PCS

M8X10 12PCS
M8X25 8PCS

Switch 1PCS



